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Wood Value promotion and sustainable De_v_e_l_opment Center festing Lab for Timber & wood products
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National Center of Performance Quality Sup_efvisi_'on and Inspection for Timber & Wood Products
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P4 FR (Name of Sample) AREHATT 5T
ZHEHAL (Client) Bl H T B R A F
H: P2 HAL (Manufacturer) Bl H RSO A R A
Zofil (ADD) HIE (Tel) 13773133754
FE MBS (Model/Type) 40%750%2030mm | #Hx (Brand) HI8H
FEAEE (Quantity) 2 B JRAS (State) Rehit
EFEE W (Date of Delivery/Sampling) 2021-02-03 HFREHE A (Place)
REUEH tTeathen f;itﬂiﬁ? iﬂ;;%ﬁé {ﬁ};giimmﬁ :
RHEIE (Reference documents) WB/T 1024-2006. GB/T 1931-2009, GB/T 14155-2008-
GB/T 29899-2013. GB 18580-2017

EFYE (Instruments) q:g%;ix FRESSRAE . BAMT LR, BT R
3 H# (Test date) 2021462 H3H~3H 16 H
KL #® (Conclusion) :

A A AT X SR HR A B
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#¥E (Remark) :

e '

Y Sd=
Giifli] (Compiler) ivmif/ AR (Date) = 5,y ;H,afza
Wi (Verifien : o Y (T e ‘

L1 (Approver) : {fﬁ&/ e

e ARME 2020 401 A 01 HRRAEX.
Bl bt EETTTEM X DU FREFR R R R 17 SR U 871X 224 1iF: 010-59771857 |




H- '
B oW & B
Test Report
& %i5 (No. of Report) : 2021-MM-100 2 FL£ 371 (Page2of3)
PSR FR AREAET] % H )
(Name of Sample) CRETHD (Test date) B SRHB R TH
ML E KR g R FRAEEER H e R g #
R A % 24 £
R % IR &
s E7 1 % &
HEAH x 34 it
e i 4
SR 7 s 7 AR &
wl T L % SN afs
3 .
z W s % 34 &
g 4
£ | WB/T
- R o = ) 1024-2006 Gk
/MR 7 2 4 G
Hag 5 <0.5mm A
B3 R 0 +1.0 KX
R i
= Ji v B 0 -1.5 aik
(mm)
HEE +0.3 -3.0 ELi
EKE (%) 6.7 =6, H<153 CL
FEERNE (mg/m?) 0.009 <0.12 Ei &
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FmER AEEAET] 5 H i
(Name of Sample) (ST D (Test date) 20 S 848 16
KR E RIgR PRAEEE R I 7 4 g ®
R AR 1B | e, rmss | Ly
—~ " e y i e ; I ;\ 2 ! "%
g Wl B mgﬁggﬁ, B, TTH. ARE 1923-2010 %
g 4%
= & 7 (ug/m® * 72h) 0.66 <10 G
GB/T
b 3 % s -é-
BHZE (pg/m?®+ 72h) 1.9 20 R — ¥
THZE (pg/m’ - 72h) 4.0 <20 ak

%7 (Remark) :
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